



Article Radionuclide Cisternography with [⁶⁴Cu]Cu-DOTA

Julia Greiser ¹, Sebastian Groeber ², Thomas Weisheit ², Tobias Niksch ², Matthias Schwab ³, Christian Senft ⁴, Christian Kuehnel ², Robert Drescher ² and Martin Freesmeyer ²,*¹

- ¹ Working Group for Translational Nuclear Medicine and Radiopharmacy, Nuclear Medicine, Jena University Hospital, 07747 Jena, Germany; julia.greiser@med.uni-jena.de
- ² Nuclear Medicine, Jena University Hospital, 07747 Jena, Germany; christian.kuehnel@med.uni-jena.de (C.K.)
- ³ Neurology, Jena University Hospital, 07747 Jena, Germany
- ⁴ Neurosurgery, Jena University Hospital, 07747 Jena, Germany; christian.senft@med.uni-jena.de
- Correspondence: martin.freesmeyer@med.uni-jena.de; Tel.: +49-3641-9329801

Abstract: Radionuclide cisternography (RNC) is a method for conducting imaging of the cerebrospinal system and can be used to identify cerebrospinal fluid leaks. So far, RNC has commonly employed radiopharmaceutical agents suitable only for single-photon emission tomography techniques, which are thus lacking in terms of image resolution and can potentially lead to false-negative results. Therefore, [64Cu]Cu-DOTA was investigated as an alternative radiopharmaceutical for RNC, employing positron emission tomography (PET) instead of single-photon emission tomography. A formulation of [64Cu]Cu-DOTA was produced according to the guidelines for good manufacturing practice. The product met the requirements of agents suitable for intrathecal application. [⁶⁴Cu]Cu-DOTA was administered to a patient and compared to the approved scintigraphic RNC agent, [¹¹¹In]In-DTPA. While no cerebrospinal fluid leak was detected with [¹¹¹In]In-DTPA, [⁶⁴Cu]Cu-DOTA RNC exhibited a posterolateral leak between the vertebral bodies C1 and C2. Thus, in this patient, PET RNC with [64Cu]Cu-DOTA was superior to RNC with [111In]In-DTPA. Since radiopharmaceuticals have a very good safety profile regarding the occurrence of adverse events, PET RNC with [⁶⁴Cu]Cu-DOTA may become an attractive alternative to scintigraphic methods, and also to computed tomography or magnetic resonance imaging, which often require contrast agents, causing adverse events to occur much more frequently.

Keywords: cisternography; radionuclide cisternography; cerebrospinal fluid leak; Cu-64 radiopharmaceuticals; Cu-64 DOTA; intrathecal injections; N,O ligands

1. Introduction

The imaging of the cerebrospinal system (cisternography) is a diagnostic procedure intended to determine abnormalities and pathologies of the cerebrospinal fluid (CSF)-filled cavities, which include the subarachnoid space and the ventricular system around and inside the brain and spinal cord [1]. Pathologies are often caused by ruptures in the membrane surrounding the CSF cavities, e.g., due to trauma or surgery, and they are often accompanied by intracranial hypotension, headaches, nausea, or CSF leakage to the surrounding tissues, in some cases even from the nose or ear [2]. Unless surgical repair of the rupture can be performed, there is an increased risk of meningitis caused by unresolved CSF leakage [2]. Successful repair requires the preoperative identification and localization of the leakage site by means of suitable imaging methods.

Cisternography can be performed with various diagnostic imaging techniques, including high-resolution and/or contrast-enhanced computed tomography (CT) [3], contrastenhanced or non-contrast-enhanced magnetic resonance imaging (MRI) [1,4], or radionuclide cisternography (RNC) by means of nuclear medical imaging methods [3,5–8]. Noncontrast-enhanced MRI is feasible as it is a non-invasive imaging technique, enabling a high-contrast-to-noise ratio, the multiplanar evaluation of volumetric data, and thin-section



Citation: Greiser, J.; Groeber, S.; Weisheit, T.; Niksch, T.; Schwab, M.; Senft, C.; Kuehnel, C.; Drescher, R.; Freesmeyer, M. Radionuclide Cisternography with [⁶⁴Cu]Cu-DOTA. *Pharmaceuticals* **2023**, *16*, 1269. https://doi.org/ 10.3390/ph16091269

Academic Editors: Petra Martini and Gaia Pupillo

Received: 16 August 2023 Revised: 1 September 2023 Accepted: 5 September 2023 Published: 7 September 2023



Copyright: © 2023 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article distributed under the terms and conditions of the Creative Commons Attribution (CC BY) license (https:// creativecommons.org/licenses/by/ 4.0/). image acquisition. However, non-contrast-enhanced MRI only provides morphological information without a depiction of the actual CSF flow and thus has a considerable rate of false-negative results [1,2,4]. Furthermore, an MRI examination may be contraindicated, for example in patients with metal implants, like pacemakers. Similarly to MRIs, a non-contrast-enhanced high-resolution CT provides only anatomical information and thus only indirect evidence of CSF leakages or fistulas [2]. In these cases, the administration of either a CT or an MRI contrast agent (CA) into the CSF cavity by means of a lumbar puncture can help to identify the leak [2]. Similarly, radionuclide cisternography (RNC) requires the administration of a radiopharmaceutical into the CSF cavity, since the nuclear medical imaging modalities exclusively monitor the distribution of the radiopharmaceutical, although they are commonly combined with CT for anatomical reference and attenuation correction. Both CT and RNC examinations involve radiation exposure.

While every administration into the CSF cavity is invasive, contrast agents for CT and MRI are different from radiopharmaceuticals in terms of their chemical and pharmaceutical composition and the administered amounts. For example, for contrast-enhanced CT cisternography, an iodine containing agent is administered in high amounts of several hundred milligrams of iodine per milliliter [2,9]. Only one CT contrast agent, Iohexol (OmnipaqueTM, GE Healthcare, Princeton, NJ, USA), is currently approved for intrathecal administration by the US Food and Drug administration (FDA) and the European Medicines Agency (EMA) and is generally considered to have a good safety profile, although reported adverse events include headaches, pain and aches, neck stiffness and nausea, and, albeit very rarely, seizures [9–11]. The overall adverse event incidence has been reported to be 7.4% to 40% [12]. According to the product information, an application of 4–10 mL of the Iohexol injection solution is recommended for cisternography, with a maximum total dose (10 mL) containing 3500 mg iodine or 7550 mg iohexol in Omnipaque 350TM [11]. Similarly to CT contrast agents, MRI contrast agents contain high concentrations of the imaging agent and are based on gadolinium chelates. Gadolinium is a heavy metal, and intraventricular injections of high doses of gadolinium-based contrast agents may cause behavioral and neurological disturbances and histopathological changes [1]. A review into the safety of the intrathecal administration of gadolinium-based contrast agents, including more than 1000 patients, reported an overall rate of adverse events of 13%, while the incidence of serious adverse events, including serious neurotoxic complications (seizures, coma, and death) was 1% [12]. Serious adverse events were observed if the contrast agents were applied in doses greater than 1.0 mmol [12]. While, so far, no MRI contrast agent is approved for cisternography [4], the contrast agent most commonly used off-label for this purpose is gadopentetate dimeglumine (Magnevist[®]), which contains 0.5 mmol/mL of Gd-DTPA and is commonly administered in volumes of 0.5–1.0 mL [12,13].

In contrast to CT or MRI contrast agents, the concentration of excipients in radiopharmaceutical formulations is very low, thus ensuring the high-quality safety profiles of radiopharmaceuticals in general [14]. Cases of adverse events reported for the intrathecal administration of radiopharmaceuticals could be explained by calcium(II) and magnesium(II) ion sequestration caused by the presence of excess chelating agent in some formulations, which by now have been identified as being unsuitable for intrathecal administration [15]. Therefore, an equimolar amount of calcium(II) ions must always be contained in the radiopharmaceutical formulation intended for intrathecal administration [15].

Conventional RNC is performed with planar scintigraphy and single-photon emission computed tomography (SPECT). Two different radiopharmaceuticals are commonly used for RNC: [¹¹¹In]In-DTPA and [^{99m}Tc]Tc-DTPA. To date, [¹¹¹In]In-DTPA is the only radiopharmaceutical approved by the EMA for intrathecal use (In DTPA Injection, Curium (Mallinckrodt), Petten, The Netherlands; and Indium DTPA In111, GE Healthcare Inc., Mississauga, ON, USA) [16–18]. RNC with [¹¹¹In]In-DTPA has been reported to be reliable for detecting CSF leaks [6,19]. Since the imaging modality exclusively detects signals stemming from the radiopharmaceutical that is distributed within the intracranial cavity, while at the same time being combined with a CT to provide an anatomical reference and attenuation correction, RNC is a highly selective imaging method. However, the main limitations of RNC when employing the SPECT technique and using [¹¹¹In]In-DTPA are the limited image quality and low spatial resolution, which ultimately lead to RNC often not being favored as the modality of choice in comparison to CT and MRI [1,2,5]. The low image resolution is caused by the high photon energy of the indium-111 radionuclide [20]. For this reason, [^{99m}Tc]Tc-DTPA has emerged as a feasible alternative to [¹¹¹In]In-DTPA, providing superior image quality due to the lower photon energy of technetium-99m [20]. For intrathecal administration, [^{99m}Tc]Tc-DTPA is prepared from preservative-free calcium trisodium DTPA kits [21,22].

Regardless of the applied radionuclide, RNC with SPECT remains inferior to its 'sister' imaging technology, which is positron emission tomography (PET). Compared to SPECT, PET exhibits higher sensitivity and better image quality and spatial resolution, and it combines three-dimensional acquisition with high temporal resolution, which makes it feasible for use in the imaging of dynamic processes and the identification of small structures. Therefore, we sought to develop a radiopharmaceutical suitable for PET radionuclide cisternography.

The two most common PET radionuclides, fluorine-18 (half-life 110 min) and gallium-68 (half-life 68 min), are rather short-lived. So far, a study of [⁶⁸Ga-]Ga-DOTA has produced promising results for CSF leak detection with PET RNC [23]. Additionally, an ¹⁸F-labeled fluorescein was successfully used for CSF imaging in rats [24]. Due to the slow CSF circulation dynamics, it takes several hours until the full homogeneous distribution of an agent within the CSF cavity is achieved. Therefore, a longer-lived PET nuclide was deemed favorable for PET RNC. With a half-life of 12.8 h, the PET radionuclide copper-64 is often used for the imaging of slow processes, e.g., via antibody labeling [25]; thus, it may also be suitable for cisternography intended to localize CSF leaks. Furthermore, compared to short-lived radionuclides like gallium-68, a cisternography agent based on copper-64 would allow for centralized production and long-range distribution.

To prevent preliminary diffusion from the CSF cavity into the blood via the blood–CSF barrier [26], the [64 Cu]copper(II) ion needs to be chelated by a ligand, similarly to the chelation of the radionuclides in [111 In]In-DTPA and [99m Tc]Tc-DTPA by DTPA. The most suitable and commonly used chelators for copper-64 are macrocycles like DOTA (1,4,7, 10-Tetraazacyclododecane-1,4,7,10-tetraacetic acid), TETA (1,4,8,11-tetraazacyclotetradecane-N,N',N'',N'''-tetraacetic acid), and cyclam (1,4,8,11-tetraazacyclotetradecane) [25,27,28]. Recently, the use of [64 Cu]Cu-albumin for CSF imaging and the evaluation of lymphatic efflux in mice was also reported [29,30]. As it is commercially available and due to FDA administration approval [28], we chose the DOTA ligand as the chelator for the copper-64 radionuclide in the formulation. In 2019, the first successful CSF leak detection with PET radionuclide cisternography using [64 Cu]Cu-DOTA was reported [31]. Herein, we describe in detail the radiopharmaceutical production of [64 Cu]Cu-DOTA in compliance with standards of good manufacturing practice (GMP) and its use in a clinical case, where PET RNC with [64 Cu]Cu-DOTA proved superior to conventional RNC with [111 In]In-DTPA.

2. Results

2.1. Small- and Full-Scale Test Batch Production

The radiolabeling efficiency of $[{}^{64}Cu]Cu$ -DOTA could be raised by increasing the DOTA precursor amount (Figure 1). For the quantitative labeling of 3.5–4.5 MBq $[{}^{64}Cu]Cu$ -chloride in PBS at pH 7.3–7.4, in a total volume of 550 µL, a DOTA amount of 0.4 µg was sufficient, equaling a concentration of about 0.7 µg/mL DOTA. This means that, in a full batch production containing 60 ± 5 MBq $[{}^{64}Cu]Cu$ -chloride starting activity, 6 µg DOTA should be sufficient to ensure quantitative labeling.

Following small-scale production, four [64 Cu]Cu-DOTA batches mimicking the conditions of a full scale production were produced, using different starting amounts of DOTA in a total reaction volume of 5 mL PBS. The starting activities of [64 Cu]Cu-chloride were kept constant at 60 ± 5 MBq. Unlike the theoretical amount of DOTA (6 µg) necessary for quantitative radiolabeling (defined as RCP \geq 95.0%), which was determined by extrapolating the results from the small-scale productions, we found that, for the successful radiolabeling of 60 \pm 5 MBq [⁶⁴Cu]Cu-chloride, more than 10 µg of DOTA were required (Table 1). Batches nos. 3 and 4, containing 20 µg DOTA, yielded [⁶⁴Cu]Cu-DOTA in RCP \geq 95.0%, while batches nos. 1 and 2, which were produced with 2 and 10 µg DOTA, respectively, contained [⁶⁴Cu]Cu-DOTA in unsatisfactory RCP (Table 1), indicating precursor amounts \leq 10 µg to be insufficient for successful radiolabeling. These differences in the precursor amount between small-scale and full-scale production might be explained by upscaling effects (e.g., larger volumes and a higher total amount of non-radioactive impurities) and the change of the reaction vessel from a polypropylene reaction tube to a glass vial.



Figure 1. Percentage of $[^{64}Cu]Cu$ -DOTA in the reaction mixtures (PBS, 550 µL, pH = 7.4–7.5, 100 °C, 15 min) containing varying concentrations of DOTA. The percentage of $[^{64}Cu]Cu$ -DOTA was determined via radio TLC.

Table 1. Percentage of $[{}^{b4}Cu]Cu$ -DOTA in the reaction mixtures, using starting amounts of 60 ± 5 MBq
$[^{64}$ Cu]Cu-chloride in PBS (5 mL, 100 °C, 15 min).

Batch No.	Starting Amount of DOTA in μg	Starting Amount of [⁶⁴ Cu]Cu Chloride in μL	RCP of [⁶⁴ Cu]Cu DOTA in %	pH of Reaction
1	2	120	27	7.3
2	10	120	86	7.4
3	20	120	96	7.3
4	20	400 ¹	99	6.8

 1 Batch no. 4 was produced on the day after delivery, resulting in a higher volume of [64 Cu]Cu-chloride (400 μ L) being required to achieve a starting activity of 60 \pm 5 MBq.

Of these four full-scale test batches with starting activities of 60 ± 5 MBq, three batches (nos. 1–3) were produced on the day of delivery, requiring 120 µL each of undiluted [⁶⁴Cu]Cu-chloride (used as delivered) as the starting amount. A fourth batch (no. 4) was produced 24 h after the first three batches. Due to the radioactive decay of ⁶⁴Cu, for the fourth batch, a volume of 400 µL of [⁶⁴Cu]Cu-chloride was necessary to reach the required starting activity of 60 ± 5 MBq. This resulted in a notably lower pH value of the reaction solution no. 4 (pH 6.8 compared to 7.3–7.4 in nos. 1–3), which did not impair the RCP of [⁶⁴Cu]Cu-DOTA (Table 1). If the [⁶⁴Cu]Cu-DOTA preparation takes place on the day of delivery around noon, about 18 h have passed since the [⁶⁴Cu]Cu-chloride precursor solution was produced at Biont a.s. (Bratislava, Slovakia). If the [⁶⁴Cu]Cu-DOTA is prepared on the day after delivery, 42 h have passed since radionuclide precursor

production, which is still within the expiration time (48 h) of the [⁶⁴Cu]Cu-chloride. The test batch production results indicate that [⁶⁴Cu]Cu-DOTA can be produced successfully even when using [⁶⁴Cu]Cu-chloride solution up to 42 h after production. These findings were confirmed by the GMP batch productions, both on the day of delivery and 24 h after delivery (see Section 2.3).

2.2. Stability of [64Cu]Cu-DOTA

Test batch no. 3 was used to test [⁶⁴Cu]Cu-DOTA stability in human serum (37 °C), in cerebrospinal fluid (37 °C) and against a 500-fold excess of calcium(II) chloride, respectively. In all three samples, no demetallation was observed with radio TLC and radio HPLC after 24 h, indicating the sufficiently high stability of the [⁶⁴Cu]Cu-DOTA complex.

2.3. GMP Production of [⁶⁴Cu]Cu-DOTA

In total, 12 batches of [⁶⁴Cu]Cu-DOTA were produced, containing about 60 MBq in 10 mL. Since no purification steps except for sterile filtration are necessary during the production, the RCY were \geq 90% (Table 1). Moreover, 50 µg DOTA were used as a starting amount in all batches, meaning that the final formulations had a specific activity of 1.2 ± 0.1 MBq/µg. Radiolabeling was performed at 100 °C for 15 min, yielding batches of RCP \geq 90%. We found that increasing the reaction time to 25 min instead of 15 min did not increase the RCP any further. There was no out-of-specification event.

Radio HPLC of the first four batches was initially performed with a gradient consisting of water and acetonitrile and containing trifluoroacetic acid (0.1%), instead of the buffered HPLC gradient that was used for the analysis of the further eight batches (see Section 4.7). However, the initial HPLC gradient was identified to be unsuitable for analysis, due to partial decomposition of [⁶⁴Cu]Cu-DOTA at the pH of the gradient system. Therefore, the RCP (HPLC) is only given for batches nos. 5–12 (n = 8, Table 2).

Table 2. Quality control specifications of $[^{64}Cu]Cu$ -DOTA. Results are given as the mean \pm SD (n = 12).

		Product Specifications	[⁶⁴ Cu]Cu-DOTA
		activity	$57.5\pm1.6~\mathrm{MBq}$
		radiochemical yield	$96\pm3\%$
		volume	$10.5\pm0.7~\mathrm{mL}$
		specific activity	$1.2\pm0.1~\text{MBq}/\mu\text{g}$
		activity concentration	$5.6\pm0.2\text{MBq/mL}$
Quality Control	Method	Acceptance Criteria	Result
appearance	visual inspection	clear, colorless solution	complies
рН	potentiometric determination	7.0–7.6	7.4 ± 0.2
osmolality	osmolality determination	200–300 mOsm/kg	$282\pm7mosm$
radionuclide identity	commo rou choctromotru	511 keV and 1345 keV	complies
radionuclidic purity ⁶⁴ Cu	gamma ray spectrometry	$\geq 99.5\%$	$99.9 \pm 0.0001\%$
radiochemical purity	radio HPLC	− $[^{64}Cu]Cu$ -DOTA ≥ 90.0% -	$94.1\pm2.3\%$
radiochemical purity	radio TLC		$94.2\pm2.5\%$
bacterial endotoxins	LAL test	\leq 1.0 IU/mL	${\leq}0.5\pm0.0~IU/mL$
sterility	sterility testing	sterile	complies

The shelf-life of $[^{64}Cu]Cu$ -DOTA was determined via radio TLC and radio HPLC analyses of the produced batches 24 h and 48 h after production. The RCP at 24 h and 48 h remained at \geq 90%, indicating the high stability of the $[^{64}Cu]Cu$ -DOTA formulation,

allowing for application up to one day after production. Accordingly, the expiration time was defined to be 24 h after production.

2.4. Quality Control of [64Cu]Cu-DOTA

All batches of [⁶⁴Cu]Cu-DOTA complied with the specifications on sterile and pyrogenfree injection solutions, as required by the European Pharmacopeia (Ph. Eur.). The determination of endotoxin content and sterility testing were performed according to the methods described in the Ph. Eur (Table 2) [32,33]. The endotoxin content of all batches was ≤ 0.5 IU/mL and all batches were sterile. The pH value and osmolarity were within the acceptable limits for intrathecal injections, as they were in accordance with the pH and osmolarity of healthy CSF fluid (Table 2) [34].

As yet, there is no published monograph on the ⁶⁴Cu precursor solution or ⁶⁴Cu radiopharmaceuticals. Thus, the limit for radionuclidic purity (RNP) was taken from the certificate of analysis of the delivered [⁶⁴Cu]Cu-chloride solution. We considered an RCP \geq 90.0% sufficient for image quality, since [⁶⁴Cu]Cu-DOTA is not a specific targeting substance; instead, it distributes homogeneously but unspecifically within the CSF cavity. A content of non-chelated [⁶⁴Cu]Cu-chloride substantially higher than 10.0%, however, may lead to the diffusion of non-negligible amounts of activity from the CSF cavity, thus impacting diagnostic accuracy. The RCP of [⁶⁴Cu]Cu-DOTA could be determined using radio HPLC and radio TLC. Both methods were suitable for quantifying the percentage of [⁶⁴Cu]Cu-chloride and [⁶⁴Cu]Cu-DOTA was sufficient in both the radio TLC and radio HPLC analyses (Figures 2 and 3).



Figure 2. Representative radio HPLC chromatogram showing [⁶⁴Cu]Cu-DOTA as a single peak at a retention time of 6.0 min, with an RCP of 94.8%, while non-labeled [⁶⁴Cu]Cu-chloride (5.2%) is detected at 2.5 min.



Figure 3. Representative radio TLC chromatogram showing [⁶⁴Cu]Cu-DOTA at $R_f = 0.3$ with an RCP of 92.9%, while non-labeled [⁶⁴Cu]Cu-chloride is detected at the bottom of the TLC plate at $R_f = 0.0-0.1$.

2.5. Pharmaceutical Composition of the [64Cu]Cu-DOTA Formulation

It is vital to reflect on all excipients present in the [64Cu]Cu-DOTA formulation to reduce the probability of adverse events to the greatest extent possible. Naturally, the amount of the DOTA precursor is much higher than the amount of the radiopharmaceutical $[^{64}Cu]Cu$ -DOTA. Since 50 µg (0.12 µmol) of DOTA is used as the starting amount and since there are no additional purification steps suitable for reducing the precursor content in the formulation, the amount of DOTA in the final formulation of $[^{64}Cu]Cu$ -DOTA must be assumed to be 50 µg in 10 mL, equaling 25 µg or 0.06 µmol per administration volume (5 mL) (Table 3). This represents a low molar amount, compared to the molar amounts of the DTPA precursor used in commercially available [111In]In-DTPA and in various [99mTc]Tc-DTPA preparations, which are considered suitable for intrathecal administration [15]. [¹¹¹In]In-DTPA is available from two commercial manufacturers; Curium and GE Healthcare Inc. While 0.5–1 mL of [111 In]In-DTPA (commonly used for RNC) contains 0.13–0.25 μ mol of DTPA, formulations of [99mTc]Tc-DTPA have been reported to contain up to 1 mg (2 µmol) of DTPA per administration in the chemical form of CaNa₃DTPA; meanwhile, the content may vary, depending on which kit is used for [^{99m}Tc]Tc-DTPA preparation and the volume that is injected (Table 3) [15].

Both [⁶⁴Cu]Cu-DOTA and [¹¹¹In]In-DTPA (Curium) are buffered using PBS buffer, exhibiting a final pH of 7.0–7.6, while [¹¹¹In]In-DTPA (GE Healthcare) is buffered using a sodium bicarbonate buffer (similar to physiological CSF), reaching a comparable pH range of 7.0–8.0. In contrast, [^{99m}Tc]Tc-DTPA preparations from a kit commonly use saline for reconstitution, which results in pH values of 4–5, so that additional buffering using sodium hydroxide may be required [15]. The content of phosphate ions and sodium chloride is higher per administration of [⁶⁴Cu]Cu-DOTA compared to [¹¹¹In]In-DTPA by factor 5–6.5,

which is in accordance with the higher administered volume of $[^{64}Cu]Cu$ -DOTA (5 mL) compared to $[^{111}In]In$ -DTPA (1 mL).

Table 3. Composition and specifications of [⁶⁴Cu]Cu-DOTA as compared to [¹¹¹In]In-DTPA (Curium and GE Healthcare) and [^{99m}Tc]Tc-DTPA.

	[⁶⁴ Cu]Cu-DOTA	[¹¹¹ In]In-DTPA [16,18]	[^{99m} Tc]Tc-DTPA [15,21]
total volume of formulation	10 mL	0.5 mL or 1.0 mL	5.0 mL, depending on kit
max. volume per administration	5 mL	1.0 mL	0.5 mL
activity concentration	$5.6\pm0.2~\text{MBq/mL}$	37 MBq/mL	560 MBq/mL
activity per administration	30 MBq	Curium: 18.5–37 MBq GE Healthcare: 18.5	280 MBq
pH	7.0–7.6	Curium: 7.0–7.6 GE Healthcare: 7.0–8.0	4.0-5.0, ≥ 6.0 after buffering with NaOH
expiration time	24 h	Curium: 24 h GE Healthcare: 7 d	6 h
max. conter	nt of excipients per administratio	n, assuming max. volume per ad	ministration
DTPA		Curium: 0.1 mg or 0.25 μmol GE Healthcare: 50 μg or 0.13 μmol	up to 25 mg (50 μmol CaNa ₃ DTPA) per kit, max. 1 mg (2 μmol) recommended per administration
DOTA	25 μg (0.06 μmol)		
calcium(II) ion	9 μg CaCl ₂ (0.06 μmol)	Curium: 37.4 µg or 0.25 µmol CaCl ₂ × 2H ₂ O GE Healthcare: none	equimolar amounts to DTPA due to being present in the chemical formula of CaNa3DTPA
sodium hydroxide		Curium: 0.73 mg GE Healthcare:	unspecified content
sodium chloride	40.0 mg or 0.68 mmol	Curium: 7.9 mg or 0.14 mmol GE Healthcare:	4.5 mg or 0.08 mmol (assuming 0.9% saline used for reconstitution)
phosphate ion	$\begin{array}{c} 0.092 \text{ mmol} \\ (11.9 \text{ mg or } 0.085 \text{ mmol} \\ \text{Na}_2\text{HPO}_4 \text{ and} \\ 1 \text{ mg or } 0.007 \text{ mmol } \text{KH}_2\text{PO}_{4)} \end{array}$	Curium: 5.0 mg or 0.014 mmol Na ₂ HPO ₄ \times 12H ₂ O GE Healthcare:	
sodium bicarbonate		Curium: GE Healthcare: content verified but concentration not specified	
water	5000 mg	897–997 mg	
other excipients			$SnCl_2 \times 2H_2O (max. 0.5 mg)$ depending on kit: gentisic acid, sodium <i>p</i> -amino-benzoic acid

[^{99m}Tc]Tc-DTPA preparations require the presence of stannous(IV) chloride as reducing agent and thus always contain stannous(II) chloride or stannous(II)-DTPA, in some cases alongside antioxidants like gentisic acid or sodium *p*-amino-benzoic acid [15]. In contrast, [⁶⁴Cu]Cu-DOTA and [¹¹¹In]In-DTPA formulations contain no additional reducing agents or antioxidants.

2.6. Biodistribution, Diagnostic Findings, and Excretion Profile of [64Cu]Cu-DOTA

PET RNC with [⁶⁴Cu]Cu-DOTA was performed in a patient suspected of having a CSF leak due to experiencing symptoms of chronic CSF loss. An initial unenhanced MRI prior to the RNC had been inconclusive. Similarly, a SPECT RNC using [¹¹¹In]In-DTPA did not reveal any indication of a CSF leak since no activity was detected outside of the CSF cavity (Figure 4a). As expected, [¹¹¹In]In-DTPA distributed around the brain stem at two hours p.i., and around the cerebellum and temporal convexities and in the fourth ventricle six hours p.i (Figure 4a). A late SPECT scan 22 h p.i. showed tracer activity over the cerebral convexities as well as in the third and fourth ventricles. At no time point during image acquisition, a leak was detected.



Figure 4. [¹¹¹In]In-DTPA (**a**) and [⁶⁴Cu]Cu-DOTA PET (**b**) of a patient experiencing symptoms of chronic CSF loss. Using PET, a CSF leak between the vertebral bodies C1 and C2 was identified (green arrows), along with visible tracer distribution along the left C5 nerve root sleeve (blue arrow). The higher image resolution of PET in comparison to SPECT facilitates CSF leak identifications.

In view of the severity of the clinical symptoms and the possibility of false-negative results using the established modalities, RNC was repeated in the same patient one day later, using [⁶⁴Cu]Cu-DOTA. At 40 min p.i. the radiotracer distribution had reached the brain stem. At 2 h p.i., substantial tracer activity was detected at the skull base and in the fourth ventricle. Additionally, tracer activity in the third ventricle and over the cerebral convexities was slightly visible at two hours p.i. and clearly visible at six hours p.i. At all acquisition time points, a left posterolateral leak between vertebral bodies C1 and C2 (atlas and axis) was observed (Figures 4b and 5). Additionally, activity was seen in the sleeve of the left C5 nerve root sleeve (Figure 4b), which may represent a normal variant.



Figure 5. [⁶⁴Cu]Cu-DOTA PET/CT fusion images (2 h p.i.) clearly show the atlantodental CSF leak ((a), axial view, green arrow). Furthermore, activity was seen in the sleeve of the left C5 nerve root sleeve ((b), coronal view, blue arrow), which may represent a normal variant.

Urine samples were collected at different time points after the administration of the tracer. Samples were taken at 16.5 h and 17.5 h p.i. in the morning after an overnight stay and exhibited the highest activity concentration. Renal excretion continued with decreasing activity concentration until, in total, 22 MBq (i.e., >70% of the total injected activity) had been excreted via the urinary tract after 24 h p.i. (Figure 6, decay corrected). Accordingly, the PET/CT scans showed activity in the bladder, as well as low levels of activity in the liver.



Figure 6. Excretion profile of [⁶⁴Cu]Cu-DOTA in a patient with a spinal CSF leak 24 h after intrathecal administration. Columns indicate the activity concentration per sample. The marked line denotes the increasing sum of total excreted activity.

3. Discussion

The evaluation of CSF leaks can be performed with various diagnostic imaging techniques, including CT, MRI, and radionuclide cisternography. The novel PET RNC procedure with [⁶⁴Cu]Cu-DOTA was proven to be suitable for the identification of CSF leaks and to be superior regarding image resolution compared to conventional SPECT.

The production and quality control of $[^{64}Cu]Cu$ -DOTA was performed with regard to GMP requirements, using a GMP-certified, commercially available radionuclide precursor $[^{64}Cu]Cu$ -chloride, while further components (DOTA, PBS buffer, and calcium(II) chloride dihydrate) were acquired at chemical or pharmaceutical grade. The radiolabeling of DOTA with $[^{64}Cu]Cu$ -chloride (60 MBq) was performed manually, using 50 µg of DOTA. Although 20 µg of the DOTA precursor was shown to be sufficient for the quantitative radiolabeling of $[^{64}Cu]Cu$ -chloride (60 MBq), 50 µg of DOTA was established as the starting amount for the GMP production batches, in order to ensure quantitative labeling with high certainty.

[⁶⁴Cu]Cu-DOTA was produced in high RCY (\geq 90%) and RCP (\geq 90.0%). The PBS buffer exhibited sufficient capacity to buffer up to 400 µL of a [⁶⁴Cu]Cu-chloride precursor solution (pH 0.7–1.4), providing a final [⁶⁴Cu]Cu-DOTA product pH of 7.0–7.6. This is relevant because, if a [⁶⁴Cu]Cu-chloride solution with a lower pH or distinctly higher volume is used, the resulting pH of the final formulation may fall below the specified lower pH limit of 7.0. Thus, we recommend calculating the proton concentration of the [⁶⁴Cu]Cu-chloride solution to ensure that the pH will be within the specifications.

[⁶⁴Cu]Cu-DOTA exhibited high in vitro stability, which is in accordance to a previously reported study, although another group observed comparably fast transchelation [27,35]. In any case, for successful RNC diagnosis, it is sufficient that [⁶⁴Cu]Cu-DOTA exhibits high stability in the practically protein-free CSF, thus preventing preliminary excretion of ions from the CSF cavity. Potential transchelation, occurring once the tracer has crossed the CSF–blood barrier, is then negligible.

Due to the direct injection into the CSF cavity, administrations intended for intrathecal use must comply with particularly strict specifications regarding the level of possible impurities and microbial contamination. To ensure sterility and sufficiently low endotoxin levels, all requirements for aseptic production, including production under GMP grade A, the use of sterile compounds suitable for pharmaceutical production whenever applicable, and sterile filtration, were considered and executed with the utmost care. The US Pharmacopeia (USP) proscribes a maximum of $\leq 14.0 \text{ IU/V}$ bacterial endotoxins for radiopharmaceuticals that are administered via intrathecal injection [21,36]. Given the total volume of a produced batch of [⁶⁴Cu]Cu-DOTA is 10 mL, whereof a maximum of 5 mL is administered per patient, this would set the acceptance level at $\leq 2.8 \text{ IU/mL}$ per application. However, for means of risk reduction, we chose $\leq 1.0 \text{ IU/mL}$ as the acceptance level and all batches complied with this specification.

The presence of excipients that may exhibit pharmacological activity must be strictly avoided whenever possible. That includes excess chelator and unnecessary anti-oxidants or reducing agents, which may be present in [99mTc]Tc-DTPA formulations [15]. The addition of calcium(II) chloride in equimolar amounts to the chelator is crucial to ensure that the excess chelator in the final formulation does not lead to the sequestration of calcium(II) or magnesium(II), as has been reported previously for some formulations of [^{99m}Tc]Tc-DTPA [15]. The sequestration of calcium(II) or magnesium(II) may lead to irreversible blocking of nerve conduction and has reportedly resulted in adverse events [15]. Surprisingly, we found that, in contrast to [¹¹¹In]In-DTPA (Curium), the [¹¹¹In]In-DTPA manufactured by GE Healthcare does not seem to contain any Ca(II), according to the product leaflet [16,17]. However, adverse events listed for [¹¹¹In]In-DTPA (GE Healthcare), like aseptic meningitis and pyrogenic reactions, exhibit an incidence of less than 0.4% and may also be related to the lumbar puncture procedure itself, rather than to the radiopharmaceutical [16]. In healthy humans, the CSF contains about 1.2 mmol/L of Ca(II) ions in a total volume of roughly 150 mL, equaling a total molar amount of 180 μmol of Ca(II) ions in the CSF [37]. Thus, less than 0.1% of the Ca(II) ions in the CSF will be sequestrated by

the excess DTPA (0.13 μ mol) present in the [¹¹¹In]In-DTPA produced by GE Healthcare, which may explain the low incidence of adverse events.

Compared to [¹¹¹In]In-DTPA, the molar amounts of excess DOTA chelator (0.06 µmol per administration) present in the formulation of [⁶⁴Cu]Cu-DOTA as described herein are even lower and are accompanied by an equimolar amount of calcium(II) chloride. In contrast, some [^{99m}Tc]Tc-DTPA formulations, which have been identified as unsuitable for intrathecal administration, contain up to 24 mg (61 µmol) of excess DTPA [15] and may thus sequestrate up to a third of the Ca(II) ions contained in the CSF, resulting in notable adverse events. Therefore, among the three known radiopharmaceutical formulations suitable for RNC, [⁶⁴Cu]Cu-DOTA is the one least likely to cause any pharmacological adverse events caused by excess chelator. Furthermore, formulations of [^{99m}Tc]Tc-DTPA by necessity contain stannous(II) chloride or stannous(II)-DTPA, which may also affect nerve function [15], while [⁶⁴Cu]Cu-DOTA and [¹¹¹In]In-DTPA formulations are free of stannous(II) reagents, since ⁶⁴Cu and ¹¹¹In labeling do not require reducing agents.

Compared to these three RNC radiopharmaceuticals, the contrast agents used for cisternography with CT (Iohexol) or MRI (Gd-DTPA) contain high concentrations of the imaging substance. Omnipaque[®] contains 0.37 mmol/mL of Iohexol, Magnevist[®] contains 0.5 mmol/mL of Gd-DTPA. Thus, both contrast agents carry a significant risk of adverse events. In contrast, our formulation of [⁶⁴Cu]Cu-DOTA contains DOTA and calcium(II) chloride in concentrations of 0.012 µmol/mL (or 0.06 µmol per administration), meaning a dose that is smaller by a factor of about 1000.

The natural buffer system within the CSF is a carbonate buffer, which keeps the CSF pH constant within the range of 7.32–7.36 [34,38]. The PBS buffer system used for [⁶⁴Cu]Cu-DOTA is similar to the one used for [¹¹¹In]In-DTPA (Curium). Although a PBS buffer of a higher concentration would exhibit a higher capacity for buffering [⁶⁴Cu]Cu-chloride solutions of excessive acidity and volume, we chose not to exceed a PBS concentration of 0.02 mmol/mL (meaning a total molar amount of phosphate 0.09 mmol per administration) in order to avoid negative influences on the CSF osmolarity and ion concentration.

No adverse events were observed following the intrathecal application of [⁶⁴Cu]Cu-DOTA. We demonstrated that the distinctly improved image resolution of the PET modality led to the identification of a CSF leak, while SPECT RNC with [¹¹¹In]In-DTPA yielded a false-negative result. The intracranial distribution of [⁶⁴Cu]Cu-DOTA in the CSF space was faster than that of [¹¹¹In]In-DTPA; the tracers reached the skull base, cerebellum, and fourth ventricle two hours and six hours after the lumbar injection, respectively. Distribution over the cerebral convexities was seen on [⁶⁴Cu]Cu-DOTA PET RNC after 6 h and on [¹¹¹In]In-DTPA SPECT RNC only in the next-day image (22 h). The cervical CSF leak was already apparent on the [⁶⁴Cu]Cu-DOTA PET RNC images acquired 40 min after injection but was best seen after 2 h and 6 h.

CSF fluid is produced at a rate of about 500 mL/day, meaning that the entire CSF volume (150–170 mL) is renewed every 5–7 h [38]. The main portion of the CSF volume is reabsorbed by the tissues of the brain, while a smaller part portion into venous sinuses and lymphatic vessels [39]. Substances that are administered via intrathecal injection can be expected to leave the intracranial cavity over time and be excreted via the blood stream and subsequent renal and/or hepatobiliary pathways. In total, more than 70% of the total injected activity of [⁶⁴Cu]Cu-DOTA was found in the urine, indicating renal excretion as the major route. This is comparable to [¹¹¹In]In-DTPA, wherein two third of the radiopharmaceutical activity are cleared via the kidneys [40], while 90% of Iohexol are cleared through the kidneys [9].

The single case reported herein serves as a proof-of-concept of the superiority of [⁶⁴Cu]Cu-DOTA PET RNC over [¹¹¹In]In-DTPA SPECT RNC. To further evaluate the potential of [⁶⁴Cu]Cu-DOTA, not just for CSF leak detection but also for studying further abnormalities and fluid characteristics, studies on a larger number of patients are of course required first. The authors plan to undertake these studies in the near future.

4. Materials and Methods

4.1. [⁶⁴Cu]Cu-Chloride Solution

The [⁶⁴Cu]Cu-chloride solution was purchased as a radiopharmaceutical precursor of GMP grade from BIONT, a.s., Bratislava, Slovakia. [⁶⁴Cu]Cu-chloride was delivered as a clear, colorless solution in a conical glass vial, exhibiting a pH range of 0.7–1.4, a radionuclide purity of \geq 99.5%, and a radiochemical purity of \geq 95.0%. The delivered batches of [⁶⁴Cu]Cu-chloride solution exhibited varying activity concentrations between 583–901 MBq/mL; therefore, the volume required for [⁶⁴Cu]Cu-DOTA production was calculated prior to synthesis.

4.2. Preparation of PBS Buffer, Calcium(II) Chloride, and DOTA Stock Solution

All solutions were prepared in a biosafety cabinet (GMP grade A). Weighing of substances was performed using sterile plastic spatulas to avoid metal contamination. The PBS buffer (pH 7.7–7.9) was prepared by dissolving 298 mg disodium hydrogen phosphate (EMSURE[®] Reag. Ph Eur, Merck KGaA, Darmstadt, Germany), 25 mg potassium dihydrogen phosphate (EMSURE[®] Reag. Ph Eur, Merck KGaA, Darmstadt, Germany), and 1.0 g of sodium chloride (99.99 Suprapur[®], Merck KGaA, Darmstadt, Germany) in 125 mL of sterile water of ultrapure grade (ULTREXTM, J. T. BakerTM, AvantorTM Performance Materials, Center Valley, PA, USA).

The DOTA stock solution (5 mg/mL) was prepared by dissolving 50 mg of DOTA (Sigma Aldrich, Merck KGaA, Darmstadt, Germany, purity (CHN) \geq 97.0%) in 10 mL water of ultrapure grade. Calcium(II) chloride solution (0.75 mg/mL) was prepared by dissolving 12 mg calcium(II) chloride dihydrate (tested according to Ph. Eur., Merck KGaA, Darmstadt, Germany) in 16 mL of sterile ultrapure water.

All stock solutions were freshly prepared on the day of production. For batches produced 24 h after delivery, the solutions were kept overnight in the fridge (4–8 $^{\circ}$ C).

4.3. Small-Scale Test Batch Production for the Determination of Radiolabeling Efficiency

A stock solution (0.01 mg/mL) of DOTA was prepared using ultrapure water. To an aliquot of buffer (500 μ L) in a reaction tube was added a respective volume (0–50 μ L) of the DOTA stock solution, containing 0–0.5 μ g. Subsequently, the relevant volume of water (50–0 μ L) was added to keep the total volume of the reaction mixture at 550 μ L. The buffered solution was homogenized by brief shaking. Subsequently, the reaction tube was placed in a lead shield and an aliquot of 8 μ L of [⁶⁴Cu]Cu-chloride solution per tube, containing 3.5–4.5 MBq at time of labeling, was added to the buffered solution. Activities were determined using a dose calibrator (ISOMED 2010, NUVIA Instruments, Dresden, Germany). The reaction tube was placed in a heating block (100 °C, Ministir II, Zinsser Analytics GmbH, Frankfurt, Germany) for 15 min. Subsequently, the reaction was allowed to cool to room temperature and a sample (5 μ L) was withdrawn for radio TLC analysis. The experiment was performed in triplicates for each defined amount of DOTA stock solution.

4.4. Full-Scale Test Batch Production for the Determination of the Precursor Amount

Four batches mimicking the conditions of a full-scale labeling reaction were produced, using different starting amounts of DOTA, in order to determine the necessary precursor amount. A sterile evacuated glass vial sealed with a rubber cap (Mallinckrodt) was placed in a lead shield. PBS buffer (2 mL) was placed in a sterile reaction tube with a conical bottom. From a stock solution (1 mg/mL) of DOTA in 2 μ L (2 μ g) of ultrapure water, 10 μ L (10 μ g) or 20 μ L (20 μ g) was removed and mixed with the PBS. Subsequently, the solution was withdrawn with a syringe, equipped with a metal cannula, and transferred into the glass vial. An equal volume of air was withdrawn with the syringe, to keep the air pressure within the glass vial constant.

Then, 3 mL of PBS buffer was placed into a second sterile reaction tube. Using a pipette with sterile pipette tips, an aliquot of the [⁶⁴Cu]Cu-chloride solution was withdrawn from

the delivery vial and transferred into the PBS solution. For test batches nos. 1, 2, and 3, which were produced on the day of delivery, 120 μ L (60 ± 5 MBq) of [⁶⁴Cu]Cu-chloride was removed. For test batch no. 4, produced the day after delivery, 400 μ L (60 ± 5 MBq) of [⁶⁴Cu]Cu-chloride was removed. Using a syringe equipped with a metal cannula, the buffered [⁶⁴Cu]Cu-chloride solution was transferred into the glass vial. The glass vial was placed in a heating block (100 °C, Ministir II, Zinsser Analytics GmbH Frankfurt, Germany) for 15 min. Samples for RCP analysis were withdrawn after letting the vial cool to room temperature.

4.5. Stability Determination

From test batch no. 3, an aliquot of 100 μ L was removed and mixed with 400 μ L of human serum (from human male AB plasma, USA origin, sterile-filtered, Merck KGaA, Darmstadt, Germany). Another aliquot of 100 μ L of test batch no. 3 was mixed with 400 μ L of fresh cerebrospinal fluid taken from a patient. The samples were incubated at 37 °C and aliquots for radio TLC and HPLC analyses were removed after 12 h and 24 h. The sample incubated with human serum was centrifuged (3500 rpm, 685 rcf, 5 min) prior to the HPLC analysis, in order to remove insoluble parts.

Another aliquot (1000 μ L, equaling a content of 4 μ g or 0.01 μ mol of DOTA precursor) of test batch no. 3 was mixed with 100 μ L (0.51 μ mol) of calcium(II) chloride solution (0.75 mg/mL), resulting in an excess of Calcium(II):DOTA of 500:1; then, it was kept at room temperature. Aliquots for the radio TLC and radio HPLC analyses were removed after 12 h and 24 h.

4.6. GMP Production

The radiolabeling was performed manually in a biosafety cabinet (GMP grade A). In preparation, a sterile evacuated glass vial sealed with a rubber cap (Mallinckrodt) and two sterile reaction tubes with conical bottoms (5 mL) were placed in lead shields. Then, 3 mL of PBS buffer was placed into the first sterile reaction tube, and 2 mL of PBS buffer was placed into the second sterile reaction tube. Using an autoclaved pipette with sterile pipette tips, an aliquot of [⁶⁴Cu]Cu-chloride solution (65–250 μ L, 60 \pm 5 MBq) was withdrawn from the delivery vial and transferred into the first sterile reaction tube containing 3 mL of PBS solution. In the second sterile reaction tube, an aliquot (10 μ L) of DOTA stock solution (5 mg/mL) was mixed with the PBS (2 mL). Then, both the [⁶⁴Cu]Cu-chloride/PBS solution and, subsequently, the DOTA/PBS solution were withdrawn from the reaction tubes, using a syringe (10 mL) equipped with a metal cannula. The combined solutions were then transferred into the sterile evacuated glass vial, followed by the removal of an aliquot of air (5 mL) to keep the pressure within the vial constant. The glass vial was placed in a heating block (100 °C, Ministir II, Zinsser Analytics GmbH Frankfurt, Germany) for 15 min.

During the heating of the reaction, 5 mL of PBS buffer was placed into a third sterile reaction tube with conical bottom (5 mL). Then, 12 μ L of calcium(II) chloride solution (0.75 mg/mL) was transferred into the PBS using an autoclaved pipette with sterile pipette tips.

After letting the reaction cool to room temperature, the entire volume of the vial (5 mL) was withdrawn using a 20 mL syringe and a metal cannula. A second sterile evacuated vial, which had been equipped with a short cannula and a vented sterile filter (0.22 μ m) and a long cannula and a vented sterile filter (0.22 μ m), was placed in a lead shield. The entire volume of the [⁶⁴Cu]Cu-DOTA formulation was slowly passed through the sterile filter on the long cannula into the vial. Then, using the same syringe and metal cannula, the calcium(II) chloride/PBS solution was withdrawn from the reaction tube. The syringe was placed in the same sterile filter and the solution was slowly passed through the filter into the vial. Afterwards, the vial was briefly shaken to ensure homogenization.

The vented filter was removed from the long cannula and a sample (2 mL) was withdrawn for quality control.

4.7. Quality Control

Radiochemical purity (RCP) was determined via radio HPLC using a eurosphere 125 × 4 mm column (100–5 C18, Knauer) and the following gradient: 0.0–2.0 min 100% B, 2.0–5.0 min 100% B \rightarrow 80% B, 5.0–7.0 min 80% B \rightarrow 65% B, 7.0–9.0 min 65% B \rightarrow 0% B, 9.0–11.0 min 100% A, 11.0–11.05 min 0.0% B \rightarrow 100% B, 11.05–13.00 min 100% B, with A being acetonitrile and B being triethylammonium phosphate solution (50 mM, pH 3.6; prepared from mixing 855 µL orthophosphoric acid, 1.26 g trimethylamine in 250 mL of water). This method was established in the same way as a previously published protocol [35].

Additionally, radio TLC was performed using silica gel plates on aluminum (1 cm \times 6 cm Merck, Darmstadt, Germany) and an eluent of methanol/ammonium acetate (77 g/L) (1/1 v/v).

4.8. [¹¹¹In]In-DTPA and [⁶⁴Cu]Cu-DOTA Administration and Imaging Protocol

Injection solutions of [¹¹¹In]In-DTPA (1 mL, 37 MBq) and [⁶⁴Cu]Cu-DOTA (5 mL, 30 MBq) were administered to the patient on separate days via lumbar puncture between vertebrae L2 and L3. Following the [¹¹¹In]In-DTPA administration, SPECT acquisitions were performed at 2 h, 6m and 22 h p.i. Following [⁶⁴Cu]Cu-DOTA administration, PET/CT acquisitions were performed at 40 min, 2 h and 6 h p.i.

4.9. Urine Sampling for Excretion Profiling

Urine samples were collected from two patients at irregular timepoints after the intrathecal administration of [⁶⁴Cu]Cu-DOTA. Sampling was performed between 1.75 h and 24 h p.i. In total, seven samples were taken from patient 1 and six from patient 2. The total volume of each urine sample was determined. The samples were homogenized by shaking prior to withdrawing an aliquot of 100 μ L. The aliquot was transferred into a test tube and the activity in 100 μ L was determined using a gamma ray spectrometer (Cryo-Pulse5 plus, Mirion Technologies (Canberra) GmbH, Hamburg, Germany). The total activity in each urine sample was calculated by multiplying the activity concentration by the total sample volume.

5. Conclusions

PET RNC with [⁶⁴Cu]Cu-DOTA appears to be a feasible imaging procedure for identifying CSF leaks when CT and MRI have failed, leave doubt regarding the findings, or are not applicable due to contraindications. Due to the very low content of excipients, the safety profile of [⁶⁴Cu]Cu-DOTA must be considered superior to CT or MRI contrast agents and even to some formulations of [¹¹¹In]In-DTPA or [^{99m}Tc]Tc-DTPA. Compared to RNC with [¹¹¹In]In-DTPA, PET RNC with [⁶⁴Cu]Cu-DOTA provides images of decidedly higher spatial resolution, allowing for the identification of even very small CSF leaks.

Author Contributions: Conceptualization, T.N., J.G., S.G., T.W. and R.D.; methodology, T.N., J.G., S.G., T.W. and R.D.; software, C.K.; validation, T.N., S.G. and T.W.; formal analysis, J.G., S.G., T.W. and R.D.; investigation, S.G., T.W., J.G. and R.D.; resources, M.F., M.S. and C.S.; data curation, J.G. and R.D.; writing—original draft preparation, J.G.; writing—review and editing, R.D., T.W., S.G. and C.K.; visualization, R.D. and J.G.; supervision, M.F. and T.N.; project administration, M.F.; funding acquisition, J.G. All authors have read and agreed to the published version of the manuscript.

Funding: This research was funded by the Interdisciplinary Center for Clinical Research (IZKF) of the University Hospital Jena, funding number MSP 15.

Institutional Review Board Statement: Not applicable. For the single-patient case reported herein, no Institutional Review Board Statement or Ethics Committee Approval was required, since German Law allows the application of newly developed pharmaceuticals in single justified cases in a specific patient (§13 2b, German Medicinal Product Act). Since all established clinical methods failed to identify the CSF leak, the application of [⁶⁴Cu]Cu-DOTA as reported herein is regarded as a justified attempt at individual healing, conducted in accordance with the Declaration of Helsinki.

Informed Consent Statement: Informed consent was obtained from all patients.

Data Availability Statement: Data sharing is not available for this article.

Acknowledgments: The authors thank Anne Zenner for her support in sample preparation and analysis.

Conflicts of Interest: The authors declare no conflict of interest.

References

- Algin, O.; Turkbey, B. Intrathecal gadolinium-enhanced MR cisternography: A comprehensive review. *AJNR Am. J. Neuroradiol.* 2013, 34, 14–22. [CrossRef]
- Hwang, S.H.; Kim, S.W.; Kim, D.H. Efficacy of Imaging Methods in the Detection and Diagnosis of Cerebrospinal Fluid Rhinorrhea. Laryngoscope 2022, 133, 1281–1287. [CrossRef]
- 3. Stone, J.A.; Castillo, M.; Neelon, B.; Mukherji, S.K. Evaluation of CSF leaks: High-resolution CT compared with contrast-enhanced CT and radionuclide cisternography. *Am. J. Neuroradiol.* **1999**, *20*, 706–712.
- 4. Yilmaz, U. Magnetic resonance cisternography. Der. Radiol. 2018, 58, 132–134. [CrossRef]
- 5. Oakley, G.M.; Alt, J.A.; Schlosser, R.J.; Harvey, R.J.; Orlandi, R.R. Diagnosis of cerebrospinal fluid rhinorrhea: An evidence-based review with recommendations. *Int. Forum Allergy Rhinol.* **2016**, *6*, 8–16. [CrossRef]
- 6. Porubcin, S.; Rovnakova, A.; Zahornacky, O.; Jarcuska, P. Diagnostic Value of Radioisotope Cisternography Using 111In-DTPA in a Patient with Rhinorrhea and Purulent Meningitis. *Medicina* **2022**, *58*, 714. [CrossRef]
- Servadei, F.; Moscatelli, G.; Giuliani, G.; Cremonini, A.M.; Piazza, G.; Agostini, M.; Riva, P. Cisternography in combination with single photon emission tomography for the detection of the leakage site in patients with cerebrospinal fluid rhinorrhea: Preliminary report. *Acta Neurochir. (Wien)* 1998, *140*, 1183–1189. [CrossRef]
- 8. Martineau, P.; Chakraborty, S.; Faiz, K.; Shankar, J. Imaging of the spontaneous low cerebrospinal fluid pressure headache: A review. *Can. Assoc. Radiol. J.* **2020**, *71*, 174–185. [CrossRef]
- 9. Haria, M.; Brogden, R.N. Iohexol: A review of its pharmacological properties and use as a contrast medium in myelography and neuroangiography. *CNS Drugs* **1997**, *7*, 229–255. [CrossRef]
- 10. Widmark, J.M. Imaging-related medications: A class overview. Bayl. Univ. Med. Cent. Proc. 2007, 20, 408-417. [CrossRef]
- 11. OMNIPAQUE- Iohexol Injection, Solution. *Product Information*; GE Healthcare Inc.: Princeton, NJ, USA, 2010.
- 12. Patel, M.; Atyani, A.; Salameh, J.-P.; McInnes, M.; Chakraborty, S. Safety of intrathecal administration of gadolinium-based contrast agents: A systematic review and meta-analysis. *Radiology* **2020**, *297*, 75–83. [CrossRef]
- Tali, E.T.; Ercan, N.; Krumina, G.; Rudwan, M.; Mironov, A.; Zeng, Q.Y.; Jinkins, J.R. Intrathecal gadolinium (gadopentetate dimeglumine) enhanced magnetic resonance myelography and cisternography: Results of a multicenter study. *Investig. Radiol.* 2002, *37*, 152–159. [CrossRef]
- 14. Meher, B.R.; Agrawal, K.; Gnanasegaran, G. Review of adverse reactions associated with the use of common diagnostic radiopharmaceuticals. *Indian J. Nucl. Med. IJNM Off. J. Soc. Nucl. Med. India* **2021**, *36*, 163. [CrossRef]
- 15. Verbruggen, A.; De Roo, M.; Klopper, J. Technetium-99m diethylene triamine pentaacetic acid for intrathecal administration: Are we playing with fire? *Eur. J. Nucl. Med.* **1994**, *21*, 261–263. [CrossRef]
- 16. Indium DTPA In 111 (Pentetate Indium Disodium In 111 Injection). Product Monograph; GE Healthcare Canada Inc.: Mississauga, ON, Canada, 2018.
- 17. Indium In111 DTPA Solution for Injection. Indium (In111) Pentetate and Pentetic Acid. Package Leaflet: Information for the User; Curium Netherlands B.V.: Petten, The Netherlands, 2020.
- Gebrauchsinformation und Fachinformation: Indium DTPA (In111). Injektion Wirkstoff [1111n] Indiumdihydrogenpentetat. Mallinckrodt Medical Katalog Nr. DRN 4916; Mallinckrodt Medical B.V.: Petten, The Netherlands, 2015.
- 19. Mitjavila, M.; Balsa, M.; Penín, J.; Pey, C. Radionuclide cisternography in spontaneous intracranial hypotension syndrome. *Rev. Esp. De Med. Nucl.* **2004**, *23*, 338–342. [CrossRef]
- 20. O'Connell, M.; Wong, T.Z.; Forkheim, K.E.; Jain, M.; Shipes, S.W.; Fuchs, H.E. Comparison of Tc99m-DTPA and indium-111 DTPA studies of baclofen pump function. *Clin. Nucl. Med.* **2004**, *29*, 578–580. [CrossRef]
- 21. Ponto, J.A. Special safety considerations in preparation of technetium Tc-99m DTPA for cerebrospinal fluid-related imaging procedures. *J. Am. Pharm. Assoc.* (2003) **2008**, *48*, 413–416. [CrossRef]
- Verma, A.; Hesterman, J.Y.; Chazen, J.L.; Holt, R.; Connolly, P.; Horky, L.; Vallabhajosula, S.; Mozley, P.D. Intrathecal 99mTc-DTPA imaging of molecular passage from lumbar cerebrospinal fluid to brain and periphery in humans. *Alzheimer's Dement. Diagn. Assess. Dis. Monit.* 2020, 12, e12030. [CrossRef]
- Evangelou, P.; Omrane, M.A.; Thurow, J.; Mix, M.; Fung, C.; Lützen, N.; Blazhenets, G.; Urbach, H.; Beck, J.; Meyer, P.T. 68Ga-DOTA Positron Emission Tomography for Diagnosis of Spinal Cerebrospinal Fluid Leaks. J. Nucl. Med. 2022, 64, 430–436. [CrossRef]
- 24. Kommidi, H.; Guo, H.; Chen, N.; Kim, D.; He, B.; Wu, A.P.; Aras, O.; Ting, R. An [18F]-positron-emitting, fluorescent, cerebrospinal fluid probe for imaging damage to the brain and spine. *Theranostics* **2017**, *7*, 2377–2391. [CrossRef]

- 25. Anderson, C.J.; Green, M.A.; FUJIBAYASHIC, Y. 12. Chemistry of copper radionuclides and radiopharmaceutical products. In *Handbook of Radiopharmaceuticals: Radiochemistry and Applications;* Wiley: Hoboken, NJ, USA, 2003; p. 401.
- Greenberg, D.M.; Aird, R.B.; Boelter, M.D.; Campbell, W.W.; Cohn, W.E.; Murayama, M.M. A study with radioactive isotopes of the permeability of the blood-cerebrospinal fluid barrier to ions. *Am. J. Physiol. -Leg. Content* 1943, 140, 47–64. [CrossRef]
- Boswell, C.A.; Sun, X.; Niu, W.; Weisman, G.R.; Wong, E.H.; Rheingold, A.L.; Anderson, C.J. Comparative in Vivo Stability of Copper-64-Labeled Cross-Bridged and Conventional Tetraazamacrocyclic Complexes. J. Med. Chem. 2004, 47, 1465–1474. [CrossRef]
- Cai, Z.; Anderson, C.J. Chelators for copper radionuclides in positron emission tomography radiopharmaceuticals. J. Label. Compd. Radiopharm. 2014, 57, 224–230. [CrossRef] [PubMed]
- Sarker, A.; Suh, M.; Choi, Y.; Park, J.Y.; Kwon, S.; Kim, H.; Lee, E.; Seo, H.; Lee, Y.-S.; Lee, D.S. [64Cu]Cu-Albumin Clearance Imaging to Evaluate Lymphatic Efflux of Cerebrospinal Space Fluid in Mouse Model. *Nucl. Med. Mol. Imaging* 2022, 56, 137–146. [CrossRef] [PubMed]
- Sarker, A.; Suh, M.; Choi, Y.; Park, J.Y.; Lee, Y.-S.; Lee, D.S. Intrathecal [64Cu] Cu-albumin PET reveals age-related decline of lymphatic drainage of cerebrospinal fluid. *Sci. Rep.* 2023, *13*, 12930. [CrossRef] [PubMed]
- Freesmeyer, M.; Schwab, M.; Besteher, B.; Gröber, S.; Waschke, A.; Drescher, R. High-Resolution PET Cisternography With 64Cu-DOTA for CSF Leak Detection. *Clin. Nucl. Med.* 2019, 44, 735–737. [CrossRef]
- 32. European Directorate for the Quality of Medicines (EDQM). *European Pharmacopeia* 7.0; 2.6.14 Bacterial Endotoxins (01/2010:20614); EDQM: Strasbourg, France, 2010.
- 33. European Directorate for the Quality of Medicines (EDQM). *European Pharmacopeia* 8.0; 2.6.1 Sterility (04/2011:20601); EDQM: Strasbourg, France, 2010.
- 34. Siesjö, B.K. The regulation of cerebrospinal fluid pH. Kidney Int. 1972, 1, 360–374. [CrossRef]
- Kim, H.; Lee, S.-J.; Davies-Venn, C.; Kim, J.S.; Yang, B.Y.; Yao, Z.; Kim, I.; Paik, C.H.; Bluemke, D.A. 64Cu-DOTA as a surrogate positron analog of Gd-DOTA for cardiac fibrosis detection with PET: Pharmacokinetic study in a rat model of chronic MI. *Nucl. Med. Commun.* 2016, 37, 188. [CrossRef]
- 36. Dawson, M. Endotoxin limits for parenteral drug products. BET White Pap. 2017, 1, 1–7.
- Forsberg, M.; Seth, H.; Björefeldt, A.; Lyckenvik, T.; Andersson, M.; Wasling, P.; Zetterberg, H.; Hanse, E. Ionized calcium in human cerebrospinal fluid and its influence on intrinsic and synaptic excitability of hippocampal pyramidal neurons in the rat. *J. Neurochem.* 2019, 149, 452–470. [CrossRef]
- Torzewski, M.; Lackner, K.J. Liquorzytologie: Eine aussagekräftige Methode zur Diagnostik von Erkrankungen des Zentralnervensystems. *LaboratoriumsMedizin* 2016, 40, 191–198. [CrossRef]
- Nikolenko, V.N.; Oganesyan, M.V.; Vovkogon, A.D.; Nikitina, A.T.; Sozonova, E.A.; Kudryashova, V.A.; Rizaeva, N.A.; Cabezas, R.; Avila-Rodriguez, M.; Neganova, M.E. Current understanding of central nervous system drainage systems: Implications in the context of neurodegenerative diseases. *Curr. Neuropharmacol.* 2020, 18, 1054–1063. [CrossRef] [PubMed]
- Mokri, B. Radioisotope cisternography in spontaneous CSF leaks: Interpretations and misinterpretations. *Headache* 2014, 54, 1358–1368. [CrossRef] [PubMed]

Disclaimer/Publisher's Note: The statements, opinions and data contained in all publications are solely those of the individual author(s) and contributor(s) and not of MDPI and/or the editor(s). MDPI and/or the editor(s) disclaim responsibility for any injury to people or property resulting from any ideas, methods, instructions or products referred to in the content.